

PEDIATRIC BURN WOUND PAIN AND ANXIOLYSIS PLAN

PHYSICIAN ORDERS

Diagnosis _____

Weight _____

Allergies _____

Place an "X" in the Orders column to designate orders of choice AND an "x" in the specific order detail box(es) where applicable.

ORDER ORDER DETAILS

Medications

Medication sentences are per dose. You will need to calculate a total daily dose if needed.

Medication sentences are per dose. You will need to calculate a total daily dose if needed.

Background Pain/Neuropathic Pain

The following scheduled orders will alternate every 3 hours.

acetaminophen (acetaminophen pediatric)

- 15 mg/kg, PO, liq, q6h, To be alternated with ibuprofen every 3 hours.
Do not exceed 75mg/kg of acetaminophen from all sources in 24 hours if under the age of 12 years. For all others, do not exceed 4,000mg of acetaminophen from all sources in 24 hours. Max of 5 doses in 24 hours.
- 40 mg, PO, liq, q6h, To be alternated with ibuprofen every 3 hours.
Do not exceed 75mg/kg of acetaminophen from all sources in 24 hours if under the age of 12 years. For all others, do not exceed 4,000mg of acetaminophen from all sources in 24 hours. Max of 5 doses in 24 hours.
- 80 mg, PO, liq, q6h, To be alternated with ibuprofen every 3 hours.
Do not exceed 75mg/kg of acetaminophen from all sources in 24 hours if under the age of 12 years. For all others, do not exceed 4,000mg of acetaminophen from all sources in 24 hours. Max of 5 doses in 24 hours.
- 120 mg, PO, liq, q6h, To be alternated with ibuprofen every 3 hours.
Do not exceed 75mg/kg of acetaminophen from all sources in 24 hours if under the age of 12 years. For all others, do not exceed 4,000mg of acetaminophen from all sources in 24 hours. Max of 5 doses in 24 hours.
- 160 mg, PO, liq, q6h, To be alternated with ibuprofen every 3 hours.
Do not exceed 75mg/kg of acetaminophen from all sources in 24 hours if under the age of 12 years. For all others, do not exceed 4,000mg of acetaminophen from all sources in 24 hours. Max of 5 doses in 24 hours.
- 240 mg, PO, liq, q6h, To be alternated with ibuprofen every 3 hours.
Do not exceed 75mg/kg of acetaminophen from all sources in 24 hours if under the age of 12 years. For all others, do not exceed 4,000mg of acetaminophen from all sources in 24 hours. Max of 5 doses in 24 hours.
- 320 mg, PO, liq, q6h, To be alternated with ibuprofen every 3 hours.
Do not exceed 75mg/kg of acetaminophen from all sources in 24 hours if under the age of 12 years. For all others, do not exceed 4,000mg of acetaminophen from all sources in 24 hours. Max of 5 doses in 24 hours.
- 400 mg, PO, liq, q6h, To be alternated with ibuprofen every 3 hours.
Do not exceed 75mg/kg of acetaminophen from all sources in 24 hours if under the age of 12 years. For all others, do not exceed 4,000mg of acetaminophen from all sources in 24 hours. Max of 5 doses in 24 hours.
- 500 mg, PO, liq, q6h, To be alternated with ibuprofen every 3 hours.
Do not exceed 75mg/kg of acetaminophen from all sources in 24 hours if under the age of 12 years. For all others, do not exceed 4,000mg of acetaminophen from all sources in 24 hours. Max of 5 doses in 24 hours.
- 325 mg, PO, tab, q6h, To be alternated with ibuprofen every 3 hours.
Do not exceed 75mg/kg of acetaminophen from all sources in 24 hours if under the age of 12 years. For all others, do not exceed 4,000mg of acetaminophen from all sources in 24 hours. Max of 5 doses in 24 hours.

Continued on next page....

TO Read Back

Scanned Powerchart

Scanned PharmScan

Order Taken by Signature: _____ Date _____ Time _____

Physician Signature: _____ Date _____ Time _____



PEDIATRIC BURN WOUND PAIN AND ANXIOLYSIS PLAN

PHYSICIAN ORDERS

Place an "X" in the Orders column to designate orders of choice AND an "x" in the specific order detail box(es) where applicable.

ORDER	ORDER DETAILS												
	<input type="checkbox"/> 500 mg, PO, tab, q6h, To be alternated with ibuprofen every 3 hours. ***Do not exceed 75mg/kg of acetaminophen from all sources in 24 hours if under the age of 12 years. For all others, do not exceed 4,000mg of acetaminophen from all sources in 24 hours.*** Max of 5 doses in 24 hours.												
	ibuprofen (ibuprofen pediatric) <input type="checkbox"/> 10 mg/kg, PO, liq, q6h, To be alternated with acetaminophen every 3 hours. <input type="checkbox"/> 50 mg, PO, liq, q6h, To be alternated with acetaminophen every 3 hours. <input type="checkbox"/> 80 mg, PO, liq, q6h, To be alternated with acetaminophen every 3 hours. <input type="checkbox"/> 100 mg, PO, liq, q6h, To be alternated with acetaminophen every 3 hours. <input type="checkbox"/> 150 mg, PO, liq, q6h, To be alternated with acetaminophen every 3 hours. <input type="checkbox"/> 200 mg, PO, liq, q6h, To be alternated with acetaminophen every 3 hours. <input type="checkbox"/> 200 mg, PO, tab, q6h, To be alternated with acetaminophen every 3 hours. <input type="checkbox"/> 250 mg, PO, liq, q6h, To be alternated with acetaminophen every 3 hours. <input type="checkbox"/> 300 mg, PO, liq, q6h, To be alternated with acetaminophen every 3 hours. <input type="checkbox"/> 400 mg, PO, tab, q6h, To be alternated with acetaminophen every 3 hours. <input type="checkbox"/> 600 mg, PO, tab, q6h, To be alternated with acetaminophen every 3 hours.												
	Gabapentin frequency increases over a two day period. gabapentin <input type="checkbox"/> 2.5 mg/kg, PO, liq, BID Recommended MAX dose of 15 mg/kg/day.												
	gabapentin <input type="checkbox"/> 2.5 mg/kg, PO, liq, TID Recommended MAX dose of 15 mg/kg/day.												
Breakthrough Pain													
	The PRN acetaminophen and ibuprofen orders below should NOT be used if these medications have been ordered to be given on a scheduled basis above. acetaminophen (acetaminophen pediatric) <table border="0" style="width: 100%;"> <tr> <td><input type="checkbox"/> 15 mg/kg, PO, liq, q6h, PRN pain-mild (scale 1-3)</td> <td><input type="checkbox"/> 40 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)</td> </tr> <tr> <td><input type="checkbox"/> 80 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)</td> <td><input type="checkbox"/> 120 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)</td> </tr> <tr> <td><input type="checkbox"/> 160 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)</td> <td><input type="checkbox"/> 240 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)</td> </tr> <tr> <td><input type="checkbox"/> 320 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)</td> <td><input type="checkbox"/> 400 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)</td> </tr> <tr> <td><input type="checkbox"/> 500 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)</td> <td><input type="checkbox"/> 325 mg, PO, tab, q6h, PRN pain-mild (scale 1-3)</td> </tr> <tr> <td><input type="checkbox"/> 500 mg, PO, tab, q6h, PRN pain-mild (scale 1-3)</td> <td></td> </tr> </table>	<input type="checkbox"/> 15 mg/kg, PO, liq, q6h, PRN pain-mild (scale 1-3)	<input type="checkbox"/> 40 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)	<input type="checkbox"/> 80 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)	<input type="checkbox"/> 120 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)	<input type="checkbox"/> 160 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)	<input type="checkbox"/> 240 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)	<input type="checkbox"/> 320 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)	<input type="checkbox"/> 400 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)	<input type="checkbox"/> 500 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)	<input type="checkbox"/> 325 mg, PO, tab, q6h, PRN pain-mild (scale 1-3)	<input type="checkbox"/> 500 mg, PO, tab, q6h, PRN pain-mild (scale 1-3)	
<input type="checkbox"/> 15 mg/kg, PO, liq, q6h, PRN pain-mild (scale 1-3)	<input type="checkbox"/> 40 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)												
<input type="checkbox"/> 80 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)	<input type="checkbox"/> 120 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)												
<input type="checkbox"/> 160 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)	<input type="checkbox"/> 240 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)												
<input type="checkbox"/> 320 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)	<input type="checkbox"/> 400 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)												
<input type="checkbox"/> 500 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)	<input type="checkbox"/> 325 mg, PO, tab, q6h, PRN pain-mild (scale 1-3)												
<input type="checkbox"/> 500 mg, PO, tab, q6h, PRN pain-mild (scale 1-3)													

TO Read Back

Scanned Powerchart

Scanned PharmScan

Order Taken by Signature: _____ Date _____ Time _____

Physician Signature: _____ Date _____ Time _____



PEDIATRIC BURN WOUND PAIN AND ANXIOLYSIS PLAN

PHYSICIAN ORDERS

Place an "X" in the Orders column to designate orders of choice AND an "x" in the specific order detail box(es) where applicable.

ORDER	ORDER DETAILS
	<p>ibuprofen (ibuprofen pediatric)</p> <p><input type="checkbox"/> 10 mg/kg, PO, liq, q6h, PRN pain-mild (scale 1-3)</p> <p><input type="checkbox"/> 80 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)</p> <p><input type="checkbox"/> 150 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)</p> <p><input type="checkbox"/> 200 mg, PO, tab, q6h, PRN pain-mild (scale 1-3)</p> <p><input type="checkbox"/> 300 mg, PO, tab, q6h, PRN pain-mild (scale 1-3)</p> <p><input type="checkbox"/> 600 mg, PO, tab, q6h, PRN pain-mild (scale 1-3)</p> <p><input type="checkbox"/> 50 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)</p> <p><input type="checkbox"/> 100 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)</p> <p><input type="checkbox"/> 200 mg, PO, liq, q6h, PRN pain-mild (scale 1-3)</p> <p><input type="checkbox"/> 250 mg, PO, tab, q6h, PRN pain-mild (scale 1-3)</p> <p><input type="checkbox"/> 400 mg, PO, tab, q6h, PRN pain-mild (scale 1-3)</p>
	<p>HYDROcodone-acetaminophen (HYDROcodone-acetaminophen (Norco) 7.5 mg-325 mg/15 mL oral solution)</p> <p><input type="checkbox"/> 0.2 mL/kg, PO, soln, q8h, PRN pain-moderate/severe (scale 4-10) ***Do not exceed 75mg/kg of acetaminophen from all sources in 24 hours if under the age of 12 years. For all others, do not exceed 4,000mg of acetaminophen from all sources in 24 hours.***Max of 5 doses in 24 hours.</p> <p><input type="checkbox"/> 5 mL, PO, soln, q8h, PRN pain-moderate/severe (scale 4-10) ***Do not exceed 75mg/kg of acetaminophen from all sources in 24 hours if under the age of 12 years. For all others, do not exceed 4,000mg of acetaminophen from all sources in 24 hours.***Max of 5 doses in 24 hours.</p> <p><input type="checkbox"/> 7.5 mL, PO, soln, q8h, PRN pain-moderate/severe (scale 4-10) ***Do not exceed 75mg/kg of acetaminophen from all sources in 24 hours if under the age of 12 years. For all others, do not exceed 4,000mg of acetaminophen from all sources in 24 hours.***Max of 5 doses in 24 hours.</p> <p><input type="checkbox"/> 10 mL, PO, soln, q8h, PRN pain-moderate/severe (scale 4-10) ***Do not exceed 75mg/kg of acetaminophen from all sources in 24 hours if under the age of 12 years. For all others, do not exceed 4,000mg of acetaminophen from all sources in 24 hours.***Max of 5 doses in 24 hours.</p>
Wound Care Pain Control and Anxiolysis	
	<p>Oral Burn Care Analgesics/Anxiolysis</p> <p>morphine (morphine pediatric)</p> <p><input type="checkbox"/> 0.1 mg/kg, PO, liq, q24h, PRN burn care Maximum recommended dose is 10 mg. Do NOT give if IV lidocaine is ordered for Burn Care</p> <p><input type="checkbox"/> 10 mg, PO, liq, q24h, burn care Maximum recommended dose is 10 mg. Do NOT give if IV lidocaine is ordered for Burn Care</p>
	<p>HYDROcodone-acetaminophen (HYDROcodone-acetaminophen (Norco) 7.5 mg-325 mg/15 mL oral solution)</p> <p><input type="checkbox"/> 0.2 mL/kg, PO, soln, q24h, PRN burn care</p> <p><input type="checkbox"/> 7.5 mL, PO, soln, q24h, PRN burn care</p> <p><input type="checkbox"/> 5 mL, PO, soln, q24h, PRN burn care</p> <p><input type="checkbox"/> 10 mL, PO, soln, q24h, PRN burn care</p>
	<p>midazolam (midazolam pediatric)</p> <p><input type="checkbox"/> 0.1 mg/kg, PO, liq, q24h, PRN burn care Maximum recommended dose is 5 mg.</p> <p><input type="checkbox"/> 5 mg, PO, liq, q24h, PRN burn care Maximum recommended dose is 5 mg.</p>
	<p>ketamine</p> <p><input type="checkbox"/> 2.5 mg/kg, PO, inj, q24h, PRN burn care, FOR BURN CARE ONLY Give 20 minutes prior to burn care, mix in 30 mL of orange juice ***Lidocaine should be the only IV wound care medication ordered***</p> <p>Continued on next page....</p>

TO Read Back

Scanned Powerchart

Scanned PharmScan

Order Taken by Signature: _____ Date _____ Time _____

Physician Signature: _____ Date _____ Time _____



PEDIATRIC BURN WOUND PAIN AND ANXIOLYSIS PLAN

PHYSICIAN ORDERS

Place an "X" in the Orders column to designate orders of choice AND an "x" in the specific order detail box(es) where applicable.

ORDER	ORDER DETAILS
	<p>IV Burn Care Analgesics/Anxiolysis</p> <p>Lidocaine NOT to be used with any cardiac history or electrolyte abnormality. Decrease dose by 50% with eGFR less than 30 mL/min. ***For patients 2 years of age or GREATER. ECG/Telemetry prior to using lidocaine should be performed***</p> <p>lidocaine (lidocaine 2,000 mg/500 mL (IVPB for Burn Care)) <input type="checkbox"/> 200 mg, IVPB syr, ivpb, q24h, PRN burn care, Infuse over 0 hr Give a 1.5 mg/kg bolus over 5 minutes 30 minutes prior to wound care. When wound care is initiated start the lidocaine drip at 1mg/kg/hr continuous until wound care is completed. Discontinue drip when procedure is complete.</p>

TO Read Back

Scanned Powerchart

Scanned PharmScan

Order Taken by Signature: _____ Date _____ Time _____

Physician Signature: _____ Date _____ Time _____

